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Figure 2. Image of a magazine box, which did not fail thS)~dds~·mtht@f@JhS:N~1gazinc box material during the weld strength 
testing process. 

Figure 3. Image of a magaziI1c,,®~j\1u1.;~iM~'rail the welds during the >1cld strength testing. Note lhe partial failure of the material 
;1t the front of the box as well./':" 
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PROCEDURE; ........... ...... ........ . .... , .. . 
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A tot:il sample oftcn .. 1.n.;1¥\l.!iifaM!f#:f:»'as tested to failure. As shown in Figure 1. the m;1gazinc boxes were loaded into the 

Instr on tensile lestiltg)\¥~NiWfaiill~:fokpMn~.hich passed through lhe ends of the rn.agaL.ine box and a small block w !rich was 
·.·.·.·.·.·.·.·.·.·.·.·.·.·.·. 

meant to keep the fr;rif®f@~:~J,::~9}!.'lre under the loading conditions. 

The wel~~:~t~::~ffiW~ encii{gfft\fuwever, to allow the magazine box to deform around the block and tear along the front ................ 
edge of the nli!:~{b6i~: '~%~pplc of this type of failure is shown in Figure 2. By removing the block, the magazine box was 
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